
Chemical precipitation and ammonia air stripping as effective pre-treatment
methods before membrane filtration of co-digestion effluents

Mariusz Kuglarza,*, Klaudiusz Grűbela, Jolanta Bohdziewiczb

aFaculty of Materials and Environmental Sciences, Institute of Environmental Protection and Engineering, University of
Bielsko-Biala, Willowa 2, 43-309 Bielsko-Biala, Poland, Tel. +48 338279181; Fax: +48 338279101; email: mkuglarz@ath.bielsko.pl
(M. Kuglarz)
bFaculty of Power and Environmental Engineering, Institute of Water and Wastewater Engineering, Silesian University of
Technology, Konarskiego 18, 44-100 Gliwice, Poland

Received 3 March 2014; Accepted 29 June 2014

ABSTRACT

The aim of the research presented was to develop an effective treatment method of highly
[...]
of all analysed liquors above 4 h did not have a
significant impact on the process (data equivalent
statistically).

The ammonia stripped from the post-digestion
liquors can be absorbed from the air into a strong
H2SO4 solution, which can be crystallized in the
(NH4)2SO4 form and used as a fertilizer [33,34]. Simul-
taneously, with ammonia stripping, about 12–23% of
the soluble organic matter has been removed, depend-
ing on the duration of the process (data not shown).
This trend was also observed in other studies [34],
which suggest that it is necessary to control volatile
organic matter emissions during ammonia stripping
and additional equipment, e.g. biofilters may be
required.

3.2. Treatment of liquors with the application of membrane
techniques

3.2.1. Effectiveness of RO

Finally, pre-treated liquors were post-treated with
the application of NF or RO. The application of two-
step pre-treatment (struvite precipitation/ammonia
stripping) influenced the effectiveness and efficiency
of the subsequent membrane filtration in a positive
way. The removal of ammonia–nitrogen and TN dur-
ing RO amounted to 80–82 and 83–85%, respectively.
The effectiveness of NF as regards nitrogen com-
pounds removal from the pre-treated liquors reached
the value of 60–62% (N-NHþ

4 ) and 70–72%% (TN).
Taking into account the above, liquors after sewage
sludge digestion pre-treated at least at molar ratio of
reagents (struvite precipitation) and stripped for at
least 4 h met the discharge limit (<10mg N/dm3) [35].
The same waters post-treated by NF required the pre-
treatment involving at least struvite precipitation at
molar ratio of reagents and 8 h of ammonia stripping.
In case of co-digestion liquors, the above-mentioned
discharge limit was met after struvite pre-treatment at
molar ratio of reagents/stripping of 8 h and subse-
quent RO. Whilst, NF required at least chemical treat-
ment at increased molar ratio of reagents (20%
increase of Mg2+ and PO3�

4 ) and 6–8 h of ammonia
stripping in order to meet the discharge limits as
regards nitrogen compounds removal.

Regardless of the pre-treatment conditions applied,
the removal of phosphorus by means of RO reached
the level of >99.5%, and decreased its concentration
below discharge level [35]. NF also ensured a high-
level phosphorus compounds removal, i.e. 95–96%,
which is in agreement with previous studies [36].
However, the discharge level of phosphorus after NF

was only reached after application of struvite precipi-
tation at molar ratio of reagents (liquors after sewage
sludge digestion) and 20% increased dosages of
reagents (co-digestion effluents). After struvite precipi-
tation as a pre-treatment at increased dosages of
reagents, the liquors contained high concentration of
residual phosphates (Table 2), which subsequently led
to a higher concentration of phosphorus in the perme-
ate after NF. Taking into consideration the results of
nutrients removal during applied membrane pro-
cesses, it was concluded that initial concentration of
NHþ

4 and PO3�
4 as well as the ammonia–nitrogen

binding during struvite precipitation/ammonia strip-
ping played the crucial role on their residual content
after RO or NF treatment.

The application of RO and NF allowed removing
about 99% and 65–67% organic compounds, respec-
tively. Thus, post-treated liquors after RO were
characterized by very low COD (4–9mgO2/dm

3)
and BOD5 (2–6mgO2/dm

3) concentrations below
discharge levels. In all cases, the permeate after NF
still contained significant concentration of organic
compounds (COD: 203–576 mgO2/dm

3, BOD5: 278–372
mgO2/dm

3). Both membrane processes allowed to
decrease the concentration of total solids below dis-
charge limits and eliminated the secondary load of Cl−,
which occurred in the treated liquors as a result of pH
value adjustment before applying membrane filtra-
tions. The most optimum conditions of the pre-treat-
ment, allowing to decrease the contaminants content
below discharge limits, after subsequent membrane fil-
tration (NF or RO) were selected. It was taken into
account that conducting struvite precipitation at
increased molar ratio of reagents and prolonged time
of stripping increase the operating costs (reagents for
precipitation and energy for stripping). The character-
istics of the treated liquors after the least demanding
pre-treatment conditions, which ensured the complex
removal of contaminants, below discharge levels, is
presented in Table 4.

3.2.2. Efficiency of the RO as a post-treatment

The initial struvite precipitation in all post-
digestion liquors influenced the efficiency of the
subsequent membrane process in a positive way.
The initial volumetric fluxes reached the value of
3.25 × 10−6 and 8.5m3/m2 s for the RO and NF,
respectively. In all cases, greater values of the flux
occurred in case of the processes conducted for the
liquor after initial pre-treatments. The flux value of
liquor after sewage sludge digestion, which did not
undergo initial stabilized after 3–3.5 h of conducting

M. Kuglarz et al. / Desalination and Water Treatment 55 (2015) 1672–1682 1679



the RO and NF at the level of 1.2 × 10−6 and
3.0m3/m2 s, respectively. Whilst, the value of the flux
after pre-treatment reached about 37–40% (RO, after
5 h) and 34–40% (NF, after 4 h) higher values. The
effect was ascribed to the lower content of contami-
nants, mostly organic matter, in the liquors undergo-
ing initial pre-treatment. Fig. 6 presents influence of
pre-treatment on the volumetric fluxes of liquors
post-treated by RO and NF (selected assays).

4. Conclusions

The application of the two-step pre-treatment (stru-
vite precipitation/ammonia stripping) and subsequent
RO or NF ensured the removal of nitrogen and phos-
phorus compounds below discharge limits. However,
the complex removal of contaminants, including
organic compounds, required the application of RO
after the pre-treatment. Thus, waters fulfilled discharge
standards after struvite precipitation (Mg2+: NHþ

4 :

Table 4
Characteristics of liquors pre-treated at the most appropriate (the least demanding) conditions and post-treated by
membrane filtration

Parameter

Sewage sludge Glycerine + sludge Rapeseed cake + sludge

Discharge limits [34]

Struvite precipitation
(1:1:1) + stripping of 4 h

Struvite precipitation
(1:1:1) + stripping of 6 h

Struvite precipitation
(1:1:1) + stripping of 8 h

Before RO After RO Before RO After RO Before RO After RO

pH 6.8 7.4 (0.1)* 6.8 7.3 (0.1) 6.8 7.3 (0.1) 6.5–9.0
NHþ

4 , mg/dm3 34.1 (2.6) 6.0 (0.5) 33.2 (2.6) 6.1 (0.6) 32.5 (2.1) 5.8 (0.4) 10a

TN, mg/dm3 42.5 (3.1) 6.4 (0.4) 40.2 (3.2) 6.4 (0.5) 42.5 (3.0) 7.0 (0.3)
TP, mg/dm3 19.0 (0.7) 0.2 (0.05) 19.8 (0.6) 0.2 (0.05) 36.3 (1.4) 0.3 (0.08) 1.0a

COD, mgO2/dm
3 863 (45) 6.2 (1.5) 1,009 (85) 6.5 (1.2) 1,440 (95) 9.2 (1.6) 125

BZT5, mgO2/dm
3 559 (35) 4.2 (1.0) 637 (52) 4.5 (1.2) 929 (75) 6.2 (1.5) 15

TS, mg/dm3 125 (10) < 1.0 120 (9) < 1.0 140 (15) < 1.0 35

*()—standard deviations.

0

0.5

1

1.5

2

2.5

3

3.5

4

0 1 2 3 4 5 6 7 8

V
ol

um
et

ri
c 

pe
rm

ea
te

 f
lu

x 
J*

10
6 ,m

3 /
m

2 s

Time, h  

Struvite precipitation/Ammonia stripping + RO
RO

(A)

+42%

0

0.5

1

1.5

2

2.5

3

3.5

4

0 1 2 3 4 5 6 7 8

V
ol

um
et

ri
c 

pe
rm

ea
te

 f
lu

x 
 J

*1
06 ,m

3 /
m

2 s

Time, h  

Struvite precipitation/Ammonia stripping + RO
RO

(B)

+37%

0

1

2

3

4

5

6

7

8

9

10

0 1 2 3 4 5 6 7 8

V
ol

um
et

ri
c 

pe
rm

ea
te

 f
lu

x 
J*

10
6 ,m

3 /
m

2 s

Time, h  

Struvite precipitation/Ammonia stripping + NF
NF

(C)

+40%

0

1

2

3

4

5

6

7

8

9

10

0 1 2 3 4 5 6 7 8

V
ol

um
et

ri
c 

pe
rm

ea
te

 f
lu

x 
J*

10
6 ,m

3 /
m

2 s

Time, h  

Struvite precipitation/Ammonia stripping + NF
NF

(D)

+34%

Fig. 6. Influence of pre-treatment on the volumetric fluxes of liquors post-treated by RO and NF (A, C—liquors after
sewage sludge digestion, B, D—liquors after co-digestion of rapeseed cake and sewage sludge; selected assays).

1680 M. Kuglarz et al. / Desalination and Water Treatment 55 (2015) 1672–1682



PO3�
4 = 1:1:1), ammonia stripping of between 2–8 h and

RO as a post-treatment. The reuse of liquors post-trea-
ted by NF, e.g. as technological water (e.g. for cleaning
purposes or feedstock dilution) should also be taken
into consideration. Introducing air stripping between
struvite precipitation and membrane filtration allowed
to reduce the amount of reagents used during struvite
precipitation in order to remove the ammonia–nitrogen
below discharge limit. Moreover, the pre-treatments
impacted the efficiency of subsequent membrane pro-
cesses in a positive way, and thus will likely lengthen
lifecycle of membranes used.

Acknowledgement

Authors would like to express their gratitude to
the National Science Centre in Krakow for the finan-
cial support of the research included in the article
“Co-digestion of waste by-products after biodiesel
production and sewage sludge enhanced by micro-
wave irradiation” (grant number 7428/B/T02/2011/
40, N523 742840).

References

[1] W. Podkówka, Biofuel, glycerine and fodder from
rape, ATR Bydgoszcz (2004) 17–41 (in Polish).

[2] D. Özçimen, F. Karaosmanoglu, Production and char-
acterization of bio-oil and biochar from rapeseed cake,
Renewable Energy 29 (2004) 779–787.

[3] S. Ramachandran, S.K. Singh, C. Larroche, C.R. Soccol,
A. Pandey, Oil cakes and their biotechnological
applications—A review, Bioresour. Technol. 98 (2007)
2000–2009.

[4] J.Á.S. Siles López, M.Á. Martı́n Santos, A.F. Chica Pérez,
Anaerobic digestion of glycerol derived from biodie-
sel manufacturing, Bioresour. Technol. 100 (2009)
5609–5615.

[5] S. Robra, R. Serpa da Cruz, A. de Oliveira, J.A. Neto,
J.V. Santos, Generation of biogas using crude glycerin
from biodiesel production as a supplement to cattle
slurry, Biomass Bioenergy 34 (2010) 1330–1335.

[6] C. Santibáñez, M. Varnero, M. Bustamante, Residual
glycerol from biodiesel manufacturing, waste or poten-
tial source of bioenergy: A review, Chil. J. Agric. Res.
71 (2011) 469–475.

[7] S. Luostarinen, S. Luste, M. Sillanpää, Increased biogas
production at wastewater treatment plants through co-
digestion of sewage sludge with grease trap sludge
from a meat processing plant, Bioresour. Technol.
100 (2009) 79–85.

[8] R. Braun, E. Brachtl, M. Grasmug, Codigestion of pro-
teinaceous industrial waste, Appl. Biochem. Biotech.
109 (2003) 139–154.

[9] A. Gonçalves da Silva Manetti, M.O. Hornes,
M.L. Mitterer, M.I. Queiroz, Fish processing wastewa-
ter treatment by combined biological and chemical
processes aiming at water reuse, Desalin. Water Treat.
29 (2011) 196–202.

[10] L. Xiaohui, N. Sugiura, C. Feng, T. Maekawa, Pretreat-
ment of anaerobic digestion effluent with ammonia
stripping and biogas purification, J. Hazard. Mater.
145 (2007) 391–397.

[11] D. Wang, F. Tong, P. Aerts, Application of the com-
bined ultrafiltration and reverse osmosis for refinery
wastewater reuse in Sinopec Yanshan Plant, Desalin.
Water Treat. 25 (2011) 133–142.

[12] L. Masse, D.I. Massé, Y. Pellerin, The effect of pH on the
separation of manure nutrients with reverse osmosis
membranes, J. Membr. Sci. 325 (2008) 914–919.

[13] B. Wu, Y. An, Y. Li, F.S. Wong, Effect of adsorption/
coagulation on membrane fouling in microfiltration
process post-treating anaerobic digestion effluent,
Desalination 242 (2009) 183–192.

[14] B. Picot, T. Andrianarison, D.P. Olijnyk, X. Wang,
J.P. Qiu, F. Brissaud, Nitrogen removal in wastewater sta-
bilisation ponds, Desalin. Water Treat. 4 (2009) 103–110.

[15] B. Ruffino, M.C. Zanetti, Experimental study on the
abatement of ammonia and organic carbon with
ozone, Desalin. Water Treat. 37 (2012) 130–138.

[16] J.-O. Kim, S. Kim, N.-S. Park, Performance and model-
ing of zeolite adsorption for ammonia nitrogen
removal, Desalin. Water Treat. 43 (2012) 113–117.

[17] C.-H. Wang, J. Liu, K.-K. Ng, C.-F. Lin, P.-K. Hong, P.-Y.
Yang, Immobilized bioprocess for organic carbon and
nitrogen removal, Desalin. Water Treat. 37 (2012) 296–301.

[18] M. Kuglarz, J. Bohdziewicz, Pre-treatment of co-digestion
effluents before reverse osmosis (RO) application,
Desalin. Water Treat. 51 (2013) 4872–4880.

[19] J. Bohdziewicz, M. Kuglarz, Co-digestion of by-products
after biodiesel production and sewage sludge conducted
in static conditions, Proc. Nat. Congr. Environ. Eng.
Lublin 100 (2012) 83–92 (in Polish).

[20] A. Miles, T.G. Ellis, Struvite precipitation potential for
nutrient recovery from anaerobically treated wastes,
Water Sci. Technol. 43 (2001) 259–266.

[21] H.D. Ryu, D. Kim, S.I. Lee, Application of struvite
precipitation in treating ammonium nitrogen from
semiconductor wastewater, J. Hazard. Mater. 156
(2008) 163–169.

[22] T. Zhang, L. Ding, H. Ren, Pretreatment of ammo-
nium removal from landfill leachate by chemical pre-
cipitation, J. Hazard. Mater. 166 (2009) 911–915.

[23] L. Zhang, D. Jahng, Enhanced anaerobic digestion of
piggery wastewater by ammonia stripping: Effects of
alkali types, J. Hazard. Mater. 182 (2010) 536–543.

[24] C.N. Sawyer, P.L. McCarty, G.F. Parkin, Chemistry for
Environmental Engineering and Science, McGraw-Hill,
New York, NY, 2003.

[25] A.D. Eaton, L.S. Clesceri, E.W. Rice, A.E. Greenberg,
M.A. Franson, Standard Methods for the Examination
of Water and Wastewater, APHA, Washington, 2005.

[26] J. Ćwikła, K. Konieczny, Reduction of the biogenic com-
pounds level in wastewater treatment plant by purifica-
tion of sludge by means of reverse osmosis, Proc. Nat.
Congr. Environ. Eng. Lublin 1 (2009) 55–62 (in Polish).

[27] H. Huang, X. Xiao, L. Yang, B. Yan, Removal of ammonia
nitrogen from washing wastewater resulting from the
process of rare-earth elements precipitation by the forma-
tion of struvite, Desalin. Water Treat. 24 (2010) 85–92.

[28] E.V. Műnch, K. Barr, Controlled struvite crystalliza-
tion for removing phosphorus from anaerobic digester
sidestreams, Water Resour. 35(9) (2001) 151–159.

M. Kuglarz et al. / Desalination and Water Treatment 55 (2015) 1672–1682 1681



[29] N.O. Nelson, R.L. Mikkelsen, D.L. Hesterberg, Struvite
precipitation in anaerobic swine lagoon liquid: Effect
of pH and Mg: P ratio and determination of rate con-
stant, Bioresour. Technol. 89 (2003) 229–236.

[30] J. Wang, J.G. Burken, X. Zhang, R. Surampalli, Engi-
neered struvite precipitation: Impacts of component-
ion molar ratios and pH, J. Environ. Eng. 131 (2005)
1433–1440.

[31] J. Bohdziewicz, M. Kuglarz, Treatment of post-diges-
tion liquors with the application of struvite precipita-
tion and reverse osmosis, Desalin. Water Treat. 51
(2013) 366–373.

[32] H. Huang, X. Xiao, B. Yan, Complex treatment of the
ammonium nitrogen wastewater from rare-earth sepa-
ration plant, Desalin. Water Treat. 8 (2009) 109–117.

[33] X. Lei, N. Sugiura, C. Feng, T. Maekawa, Pretreatment
of anaerobic digestion effluent with ammonia strip-
ping and biogas purification, J. Environ. Eng. 145
(2007) 391–397.

[34] A. Bonmatı́, X. Flotats, Air stripping of ammonia from
pig slurry: Characterisation and feasibility as a pre- or
post-treatment to mesophilic anaerobic digestion,
Waste Manage. 23 (2003) 261–272.

[35] EU Council Directive (91/271/EWG) concerning
urban wastewater (100 000 inhabitants and above), 21
May 1991.

[36] N. Ali, N.A. Hanid, A. Jusoh, The potential of a poly-
sulfone (PSF) nanofiltration membrane as the end
stage treatment technology of aquaculture wastewater,
Desalin. Water Treat. 32 (2011) 242–247.

1682 M. Kuglarz et al. / Desalination and Water Treatment 55 (2015) 1672–1682


	Abstract
	1. Introduction
	2. Materials and methods
	2.1. Research material
	2.2. Ammonium magnesium phosphate (struvite) precipitation
	2.3. Ammonia stripping
	2.4. Membrane filtration
	2.5. Analytical methods
	2.6. Statistical analysis

	3. Results and discussion
	3.1. Characteristics of post-digestion liquors
	3.1.1. Chemical method of struvite precipitation
	3.1.2. Ammonia stripping from post-digestion liquors

	3.2. Treatment of liquors with the application of membrane techniques